
8 7 6 5 4 3 2 1

8 7 6 5 4 3 2 1

F

E

D

C

B

A A

B

C

D

E

F

REV. CONTROL

Rev Date Description Responsible

-
Drawn by:

Appr. by:

Scale: A. Gonzalez

Insert name
Dimensions:

mm

A3

THIS DESIGN AND ALL ITS COMPONENTS ARE PROPERTY OF
BELLOTA. REPRODUCTIONS ARE FORBIDDEN WITHOUT

AUTHORIZATION
Sheet: 1 of 3

Date:

Date:

06/11/2023

DD/MM/YYYY

REV:

Weight:

0

Projection:Unspecified  tolerances:

+/- 3%

Drawing creation0 06/11/2023 A. Gonzalez

See table 1

DRAWING Nº:

TITLE:

ALT1 C PL1600B
16L Battery sprayer



8 7 6 5 4 3 2 1

F

E

D

C

B

A

12345678

A

B

C

D

E

F

REV. CONTROL

Rev Date Description Responsible

Drawn by:

Appr. by:

Scale:

Insert name
Dimensions:

mm

A3

THIS DESIGN AND ALL ITS COMPONENTS ARE PROPERTY OF
BELLOTA. REPRODUCTIONS ARE FORBIDDEN WITHOUT

AUTHORIZATION
Sheet:

Date:

Date:

DD/MM/YYYY

REV:

Weight:

Projection:Unspecified  tolerances:

+/- 3%

Drawing creation0

See table 1

DRAWING Nº:

TITLE:

- A. Gonzalez

2 of 3

24/10/2022 0

06/11/2023 A. Gonzalez

ALT1 C PL1600B
16L Battery sprayer



8 7 6 5 4 3 2 1

F

E

D

C

B

A

12345678

A

B

C

D

E

F

REV. CONTROL

Rev Date Description Responsible

Drawn by:

Appr. by:

Scale:

Insert name
Dimensions:

mm

A3

THIS DESIGN AND ALL ITS COMPONENTS ARE PROPERTY OF
BELLOTA. REPRODUCTIONS ARE FORBIDDEN WITHOUT

AUTHORIZATION
Sheet:

Date:

Date:

DD/MM/YYYY

REV:

Weight:

Projection:Unspecified  tolerances:

+/- 3%

Drawing creation0

See table 1

DRAWING Nº:

TITLE:

- A. Gonzalez

3 of 3

24/10/2022 0

06/11/2023 A. Gonzalez

ALT1 C PL1600B
16L Battery sprayer

FIG. Tipo/Type

Pertenece a número 
de ensamblaje

Belongs to assembly 
number

Part Description EN Descripción componentes ES Ref. Proveedor / 
Supplier ref. 

Cantidad por 
maquina / QTY.per 

machine
Ref BELLOTA ETIQUETA / STICKER

Unidades por 
enavse / Units 
per inner bag

Código de barras Bellota / 
Bellota Bar code

Porcentaje de 
repuestos / Spare part 

percentage

Cantidad primer 
pedido / First order 

quantity

1 Pieza / Part - Tank Deposito JB.201 1 SP01PL1600B SP SP01PL1600B 1 8414299077063 2% 16
2 Pieza / Part - Back cover Carcasa trasera JI.151 1 SP02PL1600B SP SP02PL1600B 1 8414299077094 2% 16
3 Pieza / Part - Side cover Carcasa lateral JI.552 1 SP03PL1600B SP SP03PL1600B 1 8414299077117 2% 16
4 Pieza / Part - Battery cover Tapa de la bateria JI.553 1 SP04PL1600B SP SP04PL1600B 1 8414299077131 5% 40
5 Pieza / Part - Pad Almohadilla SS.805 1 SP05PL1600B SP SP05PL1600B 1 8414299077155 2% 16
6 Pieza / Part - Battery attachment Fijacion de la bateria JI.355 1 - - - - - -
7 Pieza / Part - Harness attachment Fijacion del arnes JI.161 1 - - - - - -
8 Pieza / Part - Hose attachment Fijación de la manguera JI.153 1 SP08PL1600B SP SP08PL1600B 1 8414299077186 2% 16
9 Pieza / Part - Battery level display Visualizador nivel de bateria EE.053 1 - - - - - -

10 Pieza / Part - Pump attachment Fijacion de la bomba JI.154 1 SP10PL1600B SP SP10PL1600B 1 8414299077223 2% 16
11 Conjunto / Set - Tank cover assembly Conjunto tapa del deposito 1 AC11PL1600B SP AC11PL1600B 1 8414299077599 5% 40
12 Pieza / Part 11 Tank cover Tapa del deposito JI.155 1 - - - - - -
13 Pieza / Part 11 Tank pressurisation valve Valvula de presurización depósito JI.052 1 - - - - - -
14 Pieza / Part 11 Flat gasket Ø117xØ107x3 Junta plana Ø117xØ107x3 JI.053 1 - - - - - -
15 Pieza / Part - Filter filler neck Filtro boca de llenado FF.801 1 AC15PL1600B SP AC15PL1600B 1 8414299077629 5% 40
16 Pieza / Part - Battery coupling Enganche de la bateria ZZ.005 1 SP16PL1600B SP SP16PL1600B 1 8414299077254 2% 16
17 Pieza / Part - Battery 18V 2,5Ah Bateria 18V 2,5Ah EE.005 1 AC17PL1600B SP AC17PL1600B 1 8414299077643 10% 80
18 Pieza / Part - 18V motor with pressure pump Motor 18V con bomba de presión PP.005 1 SP18PL1600B SP SP18PL1600B 1 8414299077278 10% 80
19 Conjunto / Set - Outlet elbow assembly Conjunto codo de salida 1 SP19PL1600B SP SP19PL1600B 1 8414299077339 2% 16
20 Pieza / Part 19 Suction outlet elbow Codo salida succión JI.158 1 - - - - - -
21 Pieza / Part 19 Flat gasket Ø16,5xØ10x2 Junta plana Ø16,5xØ10x2 RR.NBR**801 1 - - - - - -
22 Pieza / Part 19 M10 copper nut Tuerca M10 de cobre MM.815 1 - - - - - -
23 Pieza / Part - Conical head screw M3x10 DIN 965 Tornillo cabeza cónica M3x10 DIN 965 MM.810 2 - - - - - -
24 Pieza / Part - Round head screw M3x14 DIN 7985 Tornillo cabeza redonda M3x14 DIN 7985 MM.857 4 - - - - - -
25 Pieza / Part - Round head screw M5x12 DIN 7380 Tornillo cabeza redonda M5x12 DIN 7380 MM.506 4 - - - - - -
26 Pieza / Part - M5 nut DIN 1587 Tuerca M5 DIN 1587 MM.517 4 - - - - - -
27 Pieza / Part - Self-tapping screw M3x10 Tornillo autorroscante M3x10 MM.811 2 - - - - - -
28 Conjunto / Set Suction filter assembly Conjunto filtro de succion 1 SP28PL1600B SP SP28PL1600B 1 8414299077414 5% 40
29 Pieza / Part 28 Internal suction pipe Ø9xØ5,5x78 Tubo de succión interno Ø9xØ5,5x78 WW.803 1 - - - - - -
30 Pieza / Part 28 Suction filter Filtro de succión FF.803 1 - - - - - -
31 Pieza / Part 28 Nylon clamp Ø10 Abrazadera de nylon Ø10 MM.808 1 - - - - - -
32 Pieza / Part - Elastic clamp Ø10 Abrazadera elastica Ø10 MM.807 1 - - - - - -
33 Conjunto / Set - Suction pipe assembly Conjunto tubo de succion 1 SP33PL1600B SP SP33PL1600B 1 8414299077469 5% 40
34 Pieza / Part 33 Pump suction pipe Ø11xØ7x180 Tubo de succión de la bomba Ø11xØ7x180 WW.802 1 - - - - - -
35 Pieza / Part 33 Suction pipe spring Muelle del tubo de succión MM.860 1 - - - - - -
36 Pieza / Part - Pump shock absorber Amortiguador de la bomba WW.805 1 - - - - - -
37 Pieza / Part - Motor damper Amortiguacion del motor WW.804 2 - - - - - -
38 Pieza / Part - Valve Valvula TT.907 1 AC38PL1600B SP AC38PL1600B 1 8414299077667 10% 80
39 Pieza / Part - Fibreglass lance assembly Conjunto lanza de fibra de vidrio LL.302*01/LL.206 1 AC39PL1600B SP AC39PL1600B 1 8414299077681 10% 80
40 Pieza / Part - Harness Arnes SS.803 1 AC40PL1600B SP AC40PL1600B 1 8414299077704 2% 16
41 Conjunto / Set - Switch assembly Conjunto interruptor 1 SP41PL1600B SP SP41PL1600B 1 8414299077490 10% 80
42 41 - Watertight switch cover Cubierta estanca del interruptor WW.806 1 - - - - - -
43 41 - Two speed switch Interruptor dos velocidades WW.811 1 - - - - - -
44 Pieza / Part - Hose clamp Ø13,8 Abrazadera manguera Ø13,8 MM.872 1 - - - - - -
45 Pieza / Part - Elastic hose clamp Ø10 Abrazadera elastica Ø10 MM.806 1 - - - - - -
46 Conjunto / Set - Nozzle set Juego de boquillas WW.813 1 - - - - - -
47 Pieza / Part 46 Adjustable nozzle Boquilla regulable - 1 AC47PL1600B SP AC47PL1600B 1 8414299077827 10% 80
48 Pieza / Part 46 Hollow cone nozzle Boquilla de cono hueco - 1 AC48PL1600B SP AC48PL1600B 1 8414299077896 10% 80
49 Pieza / Part 46 High flow nozzle with 4 outlets Boquilla de gran caudal de 4 salidas - 1 AC49PL1600B SP AC49PL1600B 1 8414299077933 10% 80
50 Pieza / Part 46 Fan-spray nozzle Boquilla de abanico - 1 AC50PL1600B SP AC50PL1600B 1 8414299077971 10% 80
51 Pieza / Part - 1.5m PVC hose Manguera 1,5m PVC - 1 SP51PL1600B SP SP51PL1600B 1 8414299077575 5% 40
52 Pieza / Part - Quick charger Cargador rápido TT.911 1 AC52PL1600B SP AC52PL1600B 1 8414299079074 10% 80

PL1600B - BATTERY SPRAYER 


